Prepared for:
Palmdale Water District

2016 \Water System Master Plan  costshavebeen

updated to July 2018
December 2016 and Chapters 10 and 11
have been revised plus
Appendix E and F have
been added (Nov. 2018)

@ mwH.

BUILDING A BETTER WORLD




@ mwH

TABLE OF CONTENTS

SECTION NAME PAGE NUMBER

Executive Summary

ES.L. EXIStNG WaLBr SYSIBM ... .cuiiiiiiiieieieieieiee ettt ES-1
ES.2. Projected Water DEMANUS.........cccveiriiiiiiieiiisessss st ES-1
ES.3. W SUPPIY ..ottt bbb ES-3
ES.4. Hydraulic EVAIUBLION ........ccceieieieieieieceeeeeee sttt ES-3
ES.5. Recommended IMPrOVEMENTS.......cccviiiiiiiiriiscsisise sttt ses e ES-4

ES.5.1 Near-Term EXisting SyStem IMPrOVEMENTS........c.cvvrrreeeeeeirerereerese e ES-4
[...]
the planning target is 78.8 mgd (54,720 gpm). As shown in Table 4-2, existing production capacity
is not adequate to meet the projected demand both without and with the buffer; 28 mgd of
additional capacity is required. Implementation of Phase 2 of the PRGRRP will provide 21.6 mgd
(15,000 gpm) of capacity. Additional well capacity is recommended to provide redundancy and
capability to pump additional groundwater during dry years from the groundwater banking
programs. In addition to the wells recommended for the 2030 analysis, two or three additional
wells are recommended with a combined capacity of 2.9 mgd (2,000 gpm).

4.3.2.2 Annual Supply Analysis

The build-out supply analysis includes the recommended supplies from the 2030 analysis and
includes the capacity of the PRGRRP to be 10,250 AFY with expansion likely to take place after
2040. In addition, it is expected that about 20,000 AFY of Table A water will be needed to
maximize recycled water recharge and provide banked water for use during dry years. Like the
2030 evaluation, PWD should plan on the maintaining the ability to implement water rationing at
20 percent of demand to meet supply in a single dry year.

4.3.3 Recommendations

Based on the foregoing analysis, the following supply recommendations are made:

e Modify the treatment target for the LOCWTP from 60 percent of annual demand to 25
percent of annual demand. To meet peak summer demands, plant production should be
greatest in the summer months. In dry years, Littlerock Creek and SWP should be
preferentially delivered to the WTP to meet demands.

e Implement the PWRA program to deliver recycled water for non-potable uses in the
Palmdale area.

e Implement the PRGRRP Phase 1 as recommended in the feasibility study using recycled
water and imported water with groundwater banking to provide dry year yield.

e Equip the existing wells to produce groundwater during dry years; extracted water would
be excess banked water from the PRGRRP. If the existing wells cannot be suitably
equipped due to their locations or yields, drill replacement wells.

e Drill two to three additional wells to meet MDD at build-out conditions.

Palmdale Water District 4-16 2016 Water System Master Plan



Section 4
Water Supplies

Table 4-2
Evaluation of Future Water Sources — Build-out Demand Levels
Average Single Four
. 9 9 Consecutive
Capacity Year Dry Year .
Name Yield Yield DrYy' lear Comments / Assumptions
ie
(gpm) (mgd) (AFY) (ARY) (AFY)
Existing Supplies
Antelope Valley Groundwater 10,980 15.8 2,770 2,770 2,770 Allocation from adjudication
Littlerock Creek - - 4,000 230 2,010 Based on 1950-2013 hydrologic conditions
SWP Water - - 13,000 | 1,065 7,000 | S ety e o 5% In single ly year:
Leslie O Carter WTP 24.300 350 _ ) } Qgggﬁgssupply is included for Littlerock Creek and SWP
Total Existing Supplies 35,280 50.8 19,770 4,065 11,780
Demand
Build-out Demand 49,720 71.6 44,600 44,600 44,600
Build-out Demand with Buffer 54,720 78.8 49,100 49,100 49,100 10% water supply planning buffer
Supply Surplus (Deficit) (14,440) | (20.8) | (24,830) | (40,535) (32,820)
Supply Surplus (Deficit) with Buffer (19,440) | (28.0) | (29,330) | (45,035) (37,320)
New Supplies o
Recycled Water (PRWA) ) ) 2,000 2,000 2,000 (T:r(r:])g:ri?jg water pump station sized to meet peak hour
Palmdale Regional GRRP 15,000 21.6 - 10,250 10,250 Water bank yield minus recycled water recharge
Based on supply analysis - increased groundwater
New Wells/Banked Groundwater | 2 oo 2.9 - 13,000 6,000 banking opportunities
Groundwater Return Flow Credits - - 5,000 5,000 5,000 Estimated return flow credits
Butte Transfer Agreement ) ) 6.100 500 3.300 ?g%%%?F3WP Table A Amounts as described above of
SWP Lease - - 12,200 1,000 6,600 20,000 Table A Lease to provide buffer
. — 20% Mandatory water conservation on extreme dry
Water Conservation/Rationing - - - 8,920 - years
Total Additional Supply 17,000 24.5 25,300 40,670 33,150
Total Future Supply 52,280 75.3 45,070 44,735 44,930
Supply Surplus (Deficit) 2,560 3.7 470 135 330
Supply Surplus (Deficit) with Buffer (2,440) (3.5 (4,030) (4,365) (4,170)
Palmdale Water District 4-17 2016 Water System Master Plan




@ mwH Section 4
Water Supplies

e Maintain the Butte County SWP lease to provide additional imported water for banking to
build up storage for use in subsequent dry years and maximize the recharge of recycled
water.

e Lease or purchase additional Table A Amount to augment future recycled water recharge
and provide sufficient dilution water to meet the groundwater recharge regulations. If
additional imported water cannot be obtained, PWD may need to consider advanced
treatment of recycled water to allow increased recharge in the future.

e Maintain a program of water conservation to maintain the current per capita water use and
allow water rationing if need to provide a supply buffer during extreme dry years.

Figure 4-6 shows the expected supply contributions for average hydrologic conditions. The wells
value includes both the 2,770 AFY basic right plus the anticipated flow return credit of 39 percent
of the imported water used.

35,000

L}
P
Historical : Projected Projeciad Demand

30,000

25,000

20,000

15,000

Production - AFY

10,000

5,000

2010 2015 2020 2025 2030 2035 2040

Figure 4-6
Future Water Supplies For Average Hydrologic Conditions

Palmdale Water District 4-18 2016 Water System Master Plan



SECTION 4 WATER SUPPLIES .......oooiiiiiiiceie e 4-1

4.1 EXISHNG SOUMCES ....uveveteitirieteieeieete ettt sttt st sttt b b e e e e enesbesaeseenes 4-1

N R €1 (0104 17 (=] SO 4-1

4.1.2  LItIEroCk CreK....iiiiviiiiieieiiee sttt 4-3

4.1.3  State Water PrOJECT .....oiveiveieiee ittt 4-4

414 WaLEr TIANSTEIS ...oveiieie ettt ettt ettt e ere et eree s 4-5

4.2 FULUIE SOUICES .....vviee it e ettt ettt ette ettt e et e e e et e e e e ate e e s abee e e sabeeesbaeeassaeeans 4-5

4.2.1 Recycled Water for Non-potable Irigation..........ccceerevierreieinienesieiennns 4-6

4.2.2 Palmdale Regional Groundwater Recharge and Recovery Project............... 4-8

4.2.3  SWP ACQUISIEION/LEASE. ... .eveeeeeeieiteeeeieeie ettt 4-13

4.3 SUPPIY BVAIUALION ...t 4-13

4.3.1 2030 Demand ANalYSIS .........ccveeiiiiriiieieiee e 4-13

4.3.2  Build-out Demand ANAIYSIS ..........cccvurrerrerieieieieiesieiee e 4-16

4.3.3  ReCOMMENAALIONS ......cocveiereieeeeirie ettt ere et etee et sreeebe e ereeereeereeennes 4-16

Figure 4-1 Historical Annual Water Production.............cccocevverennnne. 4-1

Figure 4-2 Proposed Recycled Water Distribution System .................. 4-7
Figure 4-3 Palmdale Regional Groundwater Recharge and

RECOVETY PIOJECL. ... veveeieeeie e e 4-9

Figure 4-4 Estimated Water Bank Operations...........ccccccevververvennnnn 4-12
Figure 4-5 Estimated Range of Water Bank Operation — 2030

DEMANU LEVEL ...t 4-12
Figure 4-6 Future Water Supplies For Average Hydrologic

(070 10 110§ S 4-18
Table 4-1 Evaluation of Future Water Sources — 2030 Demand

LBVEIS oottt 4-15
Table 4-2 Evaluation of Future Water Sources — Build-out Demand

LBVEIS ottt 4-17

Section 4
Water Supplies

Palmdale Water District 4-19

2016 Water System Master Plan



@ mwH

SECTION5 WATER QUALITY

Palmdale Water District (District) seeks to provide its customers with high-quality drinking water
that meets or exceeds all state and/or federal drinking water regulations. It is important to consider
current and anticipated future water quality issues when developing a long-term master plan for
the District's system.

5.1 Section Objectives
Objectives of this section are as follows:

1. Summarize the District's potential water quality concerns associated with its water supply
sources.

2. Highlight current and pending water quality regulations, both at federal and state levels
that may affect the District's water system.

3. Examine the District's water quality data with respect to current and pending regulations.

4. Summarize current monitoring programs the District has in place to improve water quality
and identify concerns associated with these practices.

5. Summarize findings and develop recommendations to improve water quality throughout
the District's water system.

5.2 Treatment of Existing Water Supplies

The District receives water both from groundwater and surface water supplies, each of which
presents their own unique water quality challenges. This section provides a brief discussion on the
treatment of the District's surface and groundwater supplies.

5.2.1 Groundwater

Groundwater extracted from the District's wells is chlorinated prior to distribution. Each well is
equipped with an on-site chlorine generator that produces a 0.8-percent liquid sodium hypochlorite
(NaOCl) solution. No other treatment or chemicals are applied at the wellhead.

5.2.2 Surface Water

The District's WTP provides treatment for water extracted from Palmdale Lake, which receives
water from the SWP and Littlerock Dam. The WTP has a rated capacity of 35 MGD.

Copper sulfate has been used to control algae growth within Lake Palmdale. Cutrine® Plus and
Cutrine® Plus Extra (copper-based algaecides/herbicides) are also used for algae control. Facilities
are also in place to add potassium permanganate to control taste and odors. Granular activated
carbon (GAC) contactors were added to the WTP in 2008 for enhanced disinfectant by product
(DBP) precursor removal and taste and odor (T&O) control.

Since June 2003, seven SolarBee hydraulic mixing units have been installed in Palmdale Lake.
These solar powered devices float on the surface of the water and gently mix the water in both a

Palmdale Water District 5-1 2016 Water System Master Plan



@ wwn Section 5
Water Quality

horizontal and vertical direction. These mixers have been successful at limiting algae growth, and
thus, the use of copper treatments has decreased significantly.

Other upgrades have been made since the previous master plan to enhance performance,
operability, and reliability of the plant. The following improvements were completed between
2007 and 2009:

1. Construction of a new traveling influent screen.

2. Expansion of the flocculation basins (from two-stage to three-stage).

3. Equipment replacement in the existing flocculation/sedimentation basins.

4. Addition of plate settlers to the sedimentation basins.

5. Construction of a building over the flocculation and sedimentation basins to lessen effects
of wind and sunlight on these processes.

6. Construction of new chemical handling systems with an associated building.

7. Addition of carbon dioxide, ferric chloride, and caustic soda.

8. Provisions were made for a future sulfuric acid storage and feed system.

9. Upgrades to the SCADA.

10. Retrofit of existing filters from self-backwashing type to externally supplied backwash.
11. Two new filters.

12. New post filter GAC contactors

13. New Solids handling engineered lagoons.

5.2.3 Water Quality Analysis of the Groundwater and Surface Water Supplies

Water quality data received from the District were examined with respect to current and pending
regulatory requirements.

e Complete well water quality data for 2001, 2004, 2007, 2010 and 2013, (complete
screenings are conducted every three years), including additional data for radon,
chromium, and vanadium.

e WTP source water quality, including bromide, total organic carbon (TOC),
microorganisms, and volatile organic compounds (VOCs).

« Surface water quality reports from 2001 to 2013 for water treated at the WTP. Surface
water quality data for 2002 and 2003 were not provided as drought conditions during that
year significantly affected the datal )

e Consumer Confidence Reports (CCRs) for 2012, 2013, and 2014. ﬂ

The following subsections present the results of the source water quality data analysis, beginning
with groundwater and then surface water sources. Water quality data analyses of treated water are
presented in the second half of this section. Maximum contaminant levels (MCLs) for each
parameter discussed are presented in Appendix C - Water Quality Regulations.

5.2.4 Groundwater Supply

The District pumps groundwater from three different subbasins of the Antelope Valley Basin: the
Lancaster Subbasin; the Pearland Subbasin; and the San Andreas Rift Zone. Water quality data
from each subbasin were analyzed separately.

Palmdale Water District 5-2 2016 Water System Master Plan

Commented [AW1]: Palmdale Lake — missing 2003 data
SWP — missing 2002 & 2003 data
Littlerock Dam — missing 2002 & 2003 data

Commented [AW2]: Are these CCRs from data of these years or
distributed in these years?

Because the data analysis in this section does not appear to include
2014 data.




@ wwn Section 5
Water Quality

In general, wells located along the San Andreas Rift Zone have the highest total dissolved solids
(TDS) concentrations, hardness, and alkalinity. The San Andreas Rift Zone also showed the
highest values of turbidity and the highest average concentrations of Ichloride, nitrate, sulfate,
[calciumL and magnesium. The highest concentration of chloride and sulfate on average occurred

in Well 11A (Lancaster Subbasin) and the highest concentration of nitrate and calcium on average \
occurred in Well 26 (Pearland Subbasin). Radionuclides are detected at the greatest frequency in

the San Andreas Rift Zone, although concentrations remain relatively low compared to the MCL. \
This subbasin also has the highest arsenic concentration, with levels of up to 6.3 microgram per

liter (ug/L) as recorded in 2001 at N\/ell SAJ, which was then taken out of service in 2001. Arsenic \
was also detected in the Lancaster Subbasin, although at lower concentrations than in the San
Andreas Rift Zone.

Additional observations were derived from water quality analysis. Concentration of some chemical
parameters has increased over the past few years, including TDS, chromium, chloride, nitrate,
sulfate, and several inorganic chemicals. However, this trend was not as obvious in the San
Andreas Rift Zone as it was in the other subbasins.

5.24.1 Lancaster Subbasin

Water quality data analyses were performed on the following wells from the Lancaster Subbasin:
Wells 2A, 3A, 4A, 6A, 7A, 8A, 10, 11A, 14A, 15, 23A, and 24. Well 24 is currently inactive.

General Water Quality Parameters

General water quality parameters, measured from the Lancaster Subbasin in 2001, 2004, 2007,
2010, and 2013, are summarized in

Table 5-1. As shown, TDS concentrations were within an acceptable range, although TDS
increased from 2001 to 2013. Hardness and alkalinity are at moderate levels. Considering that
finished water pH has a secondary standard of 6.5 to 8.5, pH of the groundwater tends to be on the
high end of the acceptable range and at times exceeds the secondary standard. Addition of NaOCI
at the wellhead may exacerbate conditions by increasing pH even more. In 2001, Well 24 showed
a higher pH value, however, in July 2002, Well 24 was taken out of service due to well failure. In
2004, 2007, 2010 and 2013, Well 4A showed the highest pH value. Turbidity data in 2001 were at
or below 0.3 NTU, except Well 6A, which showed a turbidity of 3.3 NTU. In 2004, 2007, 2010,
and 2013, turbidity was also at or below 0.3 NTU.

Inorganic Chemicals

A summary of anion data was provided by the District and is presented in Table 5-2. All
concentrations are well within the MCL or secondary standards, as applicable, for both federal and
state regulations. A few wells tend to be responsible for anion concentrations that are significantly
higher than others: Well 6A tends to have the highest concentrations of fluoride and nitrate, Well
11A tends to have the highest concentrations of chloride and sulfate, and Wells 10 has shown high
nitrate concentrations at times. Overdrafting of the groundwater basin may lead to declining water
quality. This is evidenced in Table 5-2 by the increasing concentrations of chloride and nitrate
sulfate from 2002 to 2013.

Palmdale Water District 5-3 2016 Water System Master Plan

Commented [AW3]: Highest average chloride of all subbasins,
though, highest concentration of chloride on average occurred in